ROGUE

FM-6 FUNCTIONAL TRAINER
WEIGHT STACK OPTION

— s @ \
=T Al {1
s = ) @ N nd
| ]’, W O - —f ) =
| m@ ? \ B) D
i 0 o2 0%
" 0 —— - e
o 1 g Vo
12 : " 0
@ [iNe) '@ @ 36
(35 ( QQWQ ss®
fls 000000 ol i
(| ssCD ! 0 & | @
1.0 | Vo
,._. q P @ QQWQ @ @ B2
| | (.' 51@ 0100000 0 0 B’I®
= | 0t {le
b 6.\ 0 e @m@ S
| DA @ﬁ 00000 [ | |0 Vo | N\
i | @ iR 00000 || | 10]! g
w[ Yt 9 9 o TN
]l It " it 0 ol [z |} £ i
| ALY 000000 |0 By
0 ek 0100000 0 )
| 1=]| @ ! 0=
—] | K @ﬁ 0 e
i ] @ @ 00000 | | |9 0
@ )= fooee || g gm@
g /o : 8 ()
@ @18@ 0109009 0 0
@ ') @ 17@ ! QQWQ 0 @ 17
| 0)
@ @ 1e® 0 ! @ “@
. ! e 3 g o
JJ_—- ; g @'mCD @ QQ{WU Q @ 13@
(L I @ 8 0%
9 @ 0 11CD g 009 | 0 11@
J bl 0 0 Al | Vo
I \a I ! . 1.0°]
V o\ O’ @ 0 E; = |
A i 0] 4 | o
g 7 ¥ @ ke o 0 D¢
— Y AHie ; Vo
! I L 0
; ) T [ i @ 020
| il @s@) n 0 % @
0 1.0 ] = k2
N i Ay [
o 2 @ _;(0@
)|®
i O @6%
MO

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER: WARNING:

Resistance training, gymnastics training, and activities at height THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.

are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

proper execution of movements, and understand your limitations. ~ MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.
his equipment must only be used by competent and responsi- Both Rogue Fitness and buyer disclaim any express or implied
ble persons. Obtaining instruction in anroprlate techniques and warranty, including, without limitation, warranties or merchant-
methods of use is your own responsibility. You assume all risks and  ability and/or fitness for a particular purpose with respect to the
responsibilities for all damage, injury or death which may occur equipment. Buyer assumes all liability to use of equipment.
during or following incorrect use of this equipment in any matter

whatsoever. Rogue Fitness bears no liability beyond the replace-

ment value of the equipment in question.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com




{4

St

W_ v

\\/P EEES auaunw.auGGGGGG@Qé@ﬁﬂ@é@@@@@@é@@@@@@éﬁo EEE /
W N
0«// o .‘.‘.‘.‘.L‘.‘.‘QJ/ o |;\.o...ﬂ
000000960\

o3l ,@@@u@m,
\ T AR/

5,80.0080330803000332008x/

=AU X @M =
)] /, .,.\.\mwh
LTI RN :

page 2 of 59

T T

, S —
2 = LG LAY e~ T ——

) )
. mn//,,,,am / oD Y% \ A o coddrerceeeoTo® DT D V,.I,
A N e 7 y 5 2 e N N
= 12,0,0.5,2%%%% Ve —
R e ooddrororococt) \TooTTToeoTOTToDN_COTTTLIBDD Y Ne (AT G e E GG ; PO WANNELE2222%222%5%5
A\ . = 3 ) . =8 \@ g / -
R A ®, QQQ'.QQQ.QDIQJ‘»I 'nU,.InV.Q‘.'.'QQ.QnU.'QQQnU. f‘.‘IQQQQ-!‘I,.:, L %
Xo\oXf 7e . y [ee =LY Lo\ 4
Jo N8\ ¥ & = 6\
/e D o,,/&
Vi \ h 3
.: G \ 8\3
/ 0\ 8.3 =l
b/ AR m,,ﬁ/ﬁw A \ PSR $6 D
Y 3 (- N
AT, \m\\\QQ m/,,ﬁ/nw A == s ==
4 33 / o o= o
(T \GL2aaa2a3] /2 O S
N Jo 6\d , —y y s PN 6 T NA o oo
G o A G OV s A6 Y \ CONE ) oe oo
m/”/s O/”/l P 7’ - : b A \ % il 2 .
N N
N 813
GRS
CRNA
RN
) D) \ / /S ; A A Y
1 D ) A = RS DD DY
o 6\ Y — “roreosoososereWAGEY)) ddvcseerrrooee £
o ) - = \ 2 N —————— o ————— { — s, T O B
g : ’ VAN o U ol 3 1 1 AT E L e |
88398689666& 183888309 23 \ w‘b o (e e A A 3535 A5 25 == = X

‘QQQQQO..,%W.. .N\W\
: ’ s

Iﬂl

% W, T
Y 4 A\
% ! B
% Q =
N
% By
h \
5 s
\ (68 L
R s A, | ) A8

Vo) ) y Jo P = ) . P
P e e r T BT BT EE RN T IR RS BB EDBBEBBBBBY SBBDDBBI D O / V4 \ S oD DTODTD IR RD D DODDDDDDODDODY SDDDDDBLIB DD Y
NS 3 : ﬂm-,.‘v-QQQQQQ»OQQQQ. =2 ..«.QQ.Qv»Qy;QQ..QQ.vQQQQQQ..ﬂJvu...‘NJ..‘-
33 3,0,8.3.33,0,08,8.0,& 0 S0 0033 I I ‘ 3 Y = v * i o LS 2 0
\ NP CLBCBDDBBDBBRR / ir% e &S S .".\Q. A 22 IR G ?\‘\ (o=(e- . o /~ e ‘e .\\
3,0.3,0,30.0,05%030.00/50 0028 00 (Y ) = [
B [ A%%S TN L. ,

s W

6

-ON KIT

ncluded Tools

ncluded Parts
Included Parts.....cooveeviiiiiiiiiiiennennnnn 12

Included TOOIS. ... D

RM-6 RACK

Included Tools

Included Parts

FM-6 SHROUD KIT

FM-6 ADD

ASSEMDBIY...iviiiiiiiiii e 1D
AssemDbly.....coeeiiiiiiie 19
AssemDbly....coovviiiiiii D3

TABLE OF CONTENTS



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2” Wrench

15/16"” Wrench

Qty: 1x

Multi Tool (3/4”, 9/16",

and 7/16” Wrench)

N

~L—

3/32" Allen Key

n Qty: 1x E Qty: 1x Qty: 1x
Jl
Q) , |
5/8” Wrench 3/8" Allen Key 5/16" Allen Key
Qty: 1x n Qty: 1x n Qty: 1x
7/32" Allen Key 5/32" Allen Key 1/8” Allen Key
m Qty: 1x

page 3 of 59



INCLUDED PARTS: RM-6 FULL RACK

Note: Images not shown at scale.

Qty: 6x

90” or 100” Monster

Upright

Front Top
Crossmember

Front Low
Crossmember

24" Rear Top
Crossmember

24" Rear Low
Crossmember

Nameplate
Crossmember

* %

Pull-up Bar

Qty: 8x

Monster Plate Storage
Pin

Qty: 1x

* %

Pair of Safety Spotter
Arms

Qty: 4x

S

Q

Band Peg

Qty: 1x

\%
N

Pair of Monster J-cups

Qty: 8x

1" x 5" Hex Bolt

* Front Crossmember length depends on Rack Depth selection made at checkout.
** ltems may look different than drawings shown. Style depends on selection made at checkout.

page 4 of 59




INCLUDED PARTS: RM-6 FULL RACK

Note: Images not shown at scale.

m Qty: 24x

e

4-3/4
ﬁ/

1" x 4-3/4" Hex Bolt

Qty: 24x

Qty: 32x

1” Flat Washer

1” Lock Washer

1”7 Hex Nut

page 5 of 59



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

90” or 100” Rear 3X3
Upright

Qty: 1x

m Qty: 1x

Swivel Trolley LH

Top Center
Crossmember

Top Rear Angle
Crossmember - RH

E Qty: 1x

Top Rear Angle
Crossmember - LH

Top Rear Connector
Plate - RH

Top Rear Connector
Plate - LH

Lat Pulldown Pulley
Bracket

Lat Bar Hanger

Low Row Footplate
Assembly

page 6 of 59



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

10LB Weight Stack
Plate

E Qty: 1x m Qty: 2x Qty: 2x
Low Rear Pulley Rear Connector Plate Guide Rod
Assembly

E Qty: 1x E *Qty: 23x or 28x Qty: 1x

Weight Stack Selector
Pin w/ Lanyard

Weight Stack Spacer

Top Weight Stack Stop
Block

Qty: 2x

Weight Stack Bumper

Qty: 2x

Guide Rod Spacer

Qty: 2x

* %

Top Cable Cover Ralil
(24”7, 30”7, or 43”)

Qty: 2x

x%*

Low Cable Cover Rail
(24”7, 30" or43”)

* Quantity depends on 250 Ib or 300 |Ib weight stack selected at checkout.
** 247 30", or 43" length depends on rack depth selection made at checkout.

page 7 of 59




INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

Top Front Side Pulley
Assembly - RH

Qty: 1x

Top Front Side Pulley
Assembly - LH

Top Rear Side Pulley

Assembly - RH

Qty: 1x

Top Rear Side Pulley
Assembly - LH

Bottom Front Side

Pulley Assembly - RH

Bottom Front Side

Pulley Assembly - LH

Bottom Rear Side
Pulley Assembly - RH

Bottom Rear Side

Pulley Assembly - LH

Qty: 1x

Rear Peanut Pulley

Qty: 2x

Side Peanut Pulley

Qty: 1x

4.5” Pulley

Qty: 1x

3/4" x 1” Cable
Retainer

page 8 of 59



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

Trolley/Trolley Cable
(Blue Tag)

See Note*

Lat Pull/Low Row Cable
(Yellow Tag)

Qty: 2x

Low Side Cable
(Red Tag)

Qty: 8x

Plate Storage Spacer

Qty: 1x

Qty: 2x

Standard Grip Triangle Single Handle Cable D Carabiner
Attachment
E Qty: 2x E Qty: 2x m Qty: 20x

1”7 Shoulder Bolt -
Female

s

1”7 Shoulder Bolt - Male

1" x 5" Hex Bolt

* Extra “retainer” hardware shown is not included on Lat Pull/Low Row Cable for 90" Racks.

page 9 of 59




INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

65 aty: 16x| 3 Qty: 16x Qty: 20x
1” x 3/8” Pulley Bracket 1” Flat Washer 1” Lock Washer
Spacer

m Qty: 20x @ Qty: 2x Qty: 11x

1”7 Hex Nut

el
.

5/8” x 5" Hex Bolt

e

4-1/2

e

5/8" x 4-1/2" Hex Bolt

Qty: 13x

9

5/8" Lock Washer

1/2” x 1-1/2" Button
Head Screw

Qty: 2x

9

1/2” Lock Washer

1/2”7 Hex Nut

Qty: 2x

3/8” x 4” Button Head
Screw

page 10 of 59



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 4x Qty: 6x

Qty: 2x

3/8”" x 1.5" Button 3/8” Thin Nylock Nut Monster Strip
Head Screw

* Complimentary Monster Strips included with hardware kits. See page 57 for Monster Strip assembly.
page 11 of 59



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x

Weight Stack Shroud -
RH

Qty: 1x

/

Weight Stack Shroud -
LH

Weight Stack Shroud

Bottom Bracket

Qty: 1x

Side Shroud - RH

Qty: 1x

Qty: 1x

Storage Panel - RH

Qty: 1x

Storage Panel - LH

Qty: 2x

Side Shroud Top
Bracket

Qty: 2x

Side Shroud Bottom
Bracket

Qty: 6x

1" x 4-3/4" Hex Bolt

Qty: 6x

1” Flat Washer

Qty: 6x

1" Lock Washer

page 12 of 59



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 6x

1”7 Hex Nut

Qty: 6x

7

3-1/2

.

1/4” x 3-1/2" Button
Head Screw

Qty: 6x

Head Screw

1/4” x 5/8” Button

Qty: 6x

1/4” Nylock Nut

Qty: 4x

1/4” Thin Nylock Nut

Qty: 4x

3" Foam Panel

Qty: 2x

6” Foam Panel

page 13 of 59



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"and 1" x4-3/4” Bolts shown to

scale below to help differientate variations
In length.

.

4-3/4” I
~__ /

5"

page 14 of 59



STEP 1

IMPORTANT:

e DO NOT USE TOOLS TO TIGHTEN THROUGHOUT
ASSEMBLY UNLESS OTHERWISE SPECIFIED.

e |f modifying existing rack with Add-on Kit,
skip Steps 1-4 and proceed to STEP 5.
e While pulling the handle triggers, slide

Swivel Trolley RH [19] and Swivel Trolley LH
[20] onto two Monster Uprights [11.

e Note the orientation of Swivel Trolleys in
relation to the feet at bottom of uprights.

e Slide about halfway down Upright and re-
lease triggers to lock pop pins in place when
the viewing window is showing number 23.

1-A

1-B




STEP 2

o Refer to overview image to plan assembly
and ensure ample floor space is alloted.

e | ay down all parts on a non-abrasive sur-
face in the orientation shown below.

e Position the footplates of uprights approx-
Imately 55" apart.

e Note orientation of Swivel Trolleys and
Upright feet in relation to the ground.

¢ Connect Uprights to Crossmembers using
1"x4-3/4" Hex Bolts [13], 1”7 x 5” Hex Bolts
[12], 1" Flat Washers [14], 1” Lock Washers
[15], and 1” Hex Nuts [16].

e Ensuretouse 1” x5” Hex Bolts [12] for
central uprights.

e HAND-TIGHTEN ONLY. Do not use tools
throughout assembly unless specified.

OVERVIEW

LH PANEL (2-B)

O 0o Moo g G G e Or O G O (P (P B G O O (I (I G (B (R R B (I R0 G O (B B0 B CD CO Co R Co D o 2 o 0 O O ©

/ P P Py g s O P T T T PR P P Ty P O P Pe P3O 0595 99,9, 9,9,0,8.9, 0,0 S & [ <

RH PANEL (2-A)

R e L e e N )

9090'9'0'00

a
o
[©
o
o]
0'
Ol
Ol
OL
0!
Ol
0
&
Q
Q
Q
Q
Q
Q
Q
Ol
Q
0
Q
0&
Q
Q
0
Q
0-
0
[V]
Q
0-
Q
Q
0
(1)
Q
V]
Q
Y]
Q
5
L
(]
32

g-g-@'g:g'o'o'o‘o

\ OO O 0 e e D D D T D D D D S 6D £ 3 £ S0 3 5D 53 5 C D D S D TR ED TR SR SR SR S S e 52 © B &

e b e e e e e o e o ele e e o et e e ta e e e e e e e %t T e e B o e e bl Yo %

n

T

-9'0'@'0'@'\9.@9

page 16 of 59



RH PANEL (2-A)

e One or two people should stabilize both

panels, ensuring panels don’t fall while
another person assembles the spanning

Crossmembers in STEP 4.

2|
2 \
[l el ol elelelalalelalalalalelelalalolelolalelelolalelolelololalesl ol ol sl el elesleleleleieiele]
oe'ee'e e e e e oo e e e e e e e e e e e e % e e ¥e e e "e " o " o e o e e "a "a %

ele 'r® b ee 0 e 0 e 6 6 e % e e 0% B e % e e e e e e 66 % 0 6 6 5 6 e 5 e 5 % .
.‘; |

-B)

LH PANEL (2

¢ One person stabilizes the first panel while

of these instructions be completed with 2 or
the other stands up the second panel.

e For safety, we recommend the remainder
3 people.

¢ Have two people stand one assembled

IMPORTANT:
panel up first.

OVERVIEW

STEP 3

- ]
O O O oo o o oo e o e o (5 6 C50 (80 CED GBS GRS OB G O CE5 G GBS (B 085 (B G O (B O (U GBS (B LS CB CH Cn ER L En e e o © O ©
S0 0 0 0.0 @ e 0 0.0 0.0 0.0 8 0 000,80 0. 0,000 0.0 0 00 000 Q0

oo oOODDD DD DDDD B O
*=%a"e"e"e%e"e

'a"a"a%e

ettt tetatatete

B e T ]
e e e e @®

R

_u99999@@@@@@@@@@@@@@@O@@O

/‘.._.-I,‘..r‘..‘.‘............

== L
L___

““..““‘.““‘l“‘
g-p-rz-pa-pE g,y

! Ao ofFHe e e a"

I

o oo o) !

e e
Pt S

[=]
|
MRS ) e e (S D D R M D MR D @ (R I I IR RO O O O

‘G“SlS? L -5 et
R A7
=4 i

D 626D A 6D & D D £ € 60 6 6 0 gD

©
EDS 94545y

l_®
\Be

3-A

43"

page 17 of 59



' [Fully tighten 1”7 Shoulder Bolts using

3/8”

Allen Key. DO NOT TIGHTEN HEX

and 1”7 Hex Nuts.

H

e Attach Pull-up Bar [7] to front Uprights
using 1” Shoulder Bolts [63,62], 1" x 4-1/2"
Hex Bolts, 1” Flat Washers, 1”7 Lock Wash-

ers
®
BOLTS.

pam pam W ’

> DADDDDDDDDDDDDDDDDDDDDDDDDDDDDD>D>Yy \

-~ @ 6
.\A mnmenununununuo.vnuo.uﬂ\ QQ 7 \mvpuﬂmm BT DS

Y %%2%%%%%Y QQ\\Q §.®®

> =~ /
DAV Y

I %2%2%22%2%2%2% S

&

[13], 17 Flat Washers [141], 1” Lock Washers

e Attach Nameplate Crossmember [6] to
[15], and 1” Hex Nuts [16].

middle Uprights using 1” x 4-3/4" Hex Bolt

Tools Required:
e 3/8"” Allen Key

STEP 4

4-A

page 18 of 59



STEP 5 (BEGIN ADD-ON KIT ASSEMBLY)

e |f modifying existing RM rack with add-on Note:
kit, begin following assembly instructions. o |1 (“X"” cutout on Low Row Crossmember

e Leaving 1” x 4-3/4” Hex Bolts in place, should be facing down towards the ground.

remove all four lower Lock Washers and Hex
Nuts from rear Uprights as shown in 5-A.

e Attach Low Row Crossmember [18] and
re-assemble the hardware removed above.

] ¢ UTP0 o [V
© 0% e 0 940
© © 0 0 940
© g 0 % g Qvg
% % g % 0 e“o
% 9 ODCD e 0 e"O
? R (P ho o V%o QEO
e e 1.61.% <Dq> % e [,
9'0 RN T Q:)O/ 'Y
% %ﬂo 1'6%‘6 © ©
0 © %) 0 ;
: o L :
R © % %
R Vi Q
R 0l Q
0 0% Q ~.
% % 0 Q @
QL e g . \)
Q % 0 ‘@\
N 5 &%
% 0
9
e| %
oll?| -
oll? )

@
(
0
/
/
/
/

YOI IIIIIIII]

page 19 of 59



6

0 6 ; == 0\ vgggeggggggggy\ ” DDDDD>DDDD
N/ vgavavﬂuavgﬂvovavﬂvovﬂuy\ ” DD DDDDDCQ 3

0 3,2,0,0,0,0,0,0,0.5,0,5,3 S, ROROGGGG¢
\‘QQQQQQQQQQQQQQQQQ»hﬂﬂYngQQQ -8 &\ A R At
/ / _ _
A S mvmv
\ \
> ®/ /®
D / / \ \

@ &/ /&
/ /
o \ S
®/ /@
o ¥4
@m\@f@@@@gﬁﬁﬁﬁﬁﬁﬁﬂﬁg

' %% %% %9

e | oosen but do not remove all 1”7 hardware

on entire rack.
e Remove Pull-up Bar and hardware from

front of rack and set parts aside.
hardware shown in 6-B so that the tops of

the front uprights are completely free to

moVve.
ample slack to complete STEP 7. Continue

to loosen hardware on bottom of Front

e The tops of the front uprights will need
Uprights as needed.

STEP 6 (ADD-ON KIT ONLY)

IMPORTANT:
e Remove additional 1” crossmember

o LOOSEN BUT DO NOT REMOVE ALL1"

HARDWARE ON ENTIRE RACK.

6-A

Note:
6-B

page 20 of 59



STEP 7 (ADD-ON KIT ONLY)

e While tilting Upright forward, pull the
handle triggers and slide LH Swivel Trolley
[20] down the front left Upright.

e Repeat this process to assemble RH
Swivel Trolley [19] on front right Upright.

e Slide down the Uprights and release trig-
gers when the viewing window Is showing
the number 23 (refer to STEP 1-B).

e Assemble hardware removed in STEP 6,
replacing the indicated top outer bolts with

1”7 Shoulder Bolts.

!'|Fully tighten ONLY the

1” Shoulder Bolts using two 3/8” Allen Keys.

~ [T
ol &
%\ p -7 Q @ -
/’ @\\/v:e ',@
5> olL%
, *g/ @\\
oY
oY
Sk
Ol
JIE
Ik
oY
o9
oY
e 9L
I
Qg
Q
.Y
9

o
0 6
0|2 of
0|l o 9 0
g Q 1 \ || @ 0
Al ¢ 6 g g
oll@ G 2
ol @ © 0 é 2
oll @ © 0
9 0 0|9 0
0
Q % 0 @ 0
‘g 0 0 0
0l 0 ot 0
0 0
Q@ % 0 @ 0
°ll g 0 0 v
°llg 0 ulr: 0
Olo 0 alr: 0
0 0
Q 0 0 v
Al 0 dr: 0
0 %)
Q 0 0 0
0 %)
@ Q nll @ (i
7-B
~J ¢ O
g ®Q
m 0 W
g ° 0 0 A
00 h
Cow. |

Io% %% %% 55 %% (4l

DORRRRDDRRRDD @ @ \/‘p@@@@@@«i oy

\9

B %o oo oD O o0 o

L7
&
(=

7

R
o \0
L ﬂ

©
.5 2\ O
o©'0'0'0’00d L\

o *o %o "o ‘o %o oo o

=3

)

cocococo

,QQQQQQQQQQQQQQQQQQWQQ L) a@ \/

D@@@@@@@@Q@@@@@Q@@@@@@Q

[ &

page 21 of 59



STEP 8

Tools Required: e Unlock pop pins and roll Trolleys up and
o 7/32" Allen Key, 9/16” Wrench down Upright several inches to feel tight-

e Swivel Trolleys [19,201 need to be ness. If wobble persists, tighten the Screws
calibrated for your specific rack. in 8-A again. If any friction is felt, Trolleys

are too tight and Screws should be loosened

o Keeping the Swivel Trolleys locked in a quarter turn.

place, tighten the Button Head Screws

shown in 8-A using 7/32" Allen Key until e Once calibrated, tighten both rollers on
looseness or “wobble” is gone. rear of Trolleys using Allen Key and Wrench.
8-A

7/32” Allen Key

a
v'

2 —N"

(o Button Head

)ﬁ\ Screw

8, —
=
[/
\_\)
—

IC

//
C
I

8-B

9/16” Wrench

7/32” Allen Key

=

GJ

=
(¢
A\

Rear Roller

page 22 of 59



STEP 9

e For ease of assembly, pull the pop-pin
and remove Foot Catch from Low Row Foot
Plate Assembly as shown in detail view
(right).

e Attach Foot Plate Assembly [28] and

Low Rear Pulley Assembly [29] to Low Row
Crossmember [18] using indicated 5/8” and
1/2” hardware below.

DETAIL

9-A

O CCOFDOOOD OO0

%

20 OO DD q

—/
| §

o-B %@
9 0
%9 Q
6 @
6 @ ;
6 0@
6 @
6 9| o
6 0 -
 :
® %
d
50
e O@

page 23 of 59



STEP 10

e Align Rear 3X3 Upright [17] to back of
Low Rear Pulley Assembly [29]. Footplate
should slide under the cutout at the bottom

of Pulley Assembly.

e Secure Upright to Pulley Assembly by
attaching 5/8" x 4-1/2" Hex Bolts [70], Rear
Connector Plates [301, 5/8” Lock Washers

[71], and 5/8" Hex Nuts [721.

Note:
e Ensure Rear Connector Plates are
Installed with the arrow indicator stickers

facing outward as shown in 10-B.

10-A

>k

—

/AN

0/ O CCOCOFTTTTT I ITTIIXIFIOTOIIOOODDODDDD

OCCOFOITOTITTTIATTTOXOIIIIIIIIPPDPOOOTOOOO0000PDDOODOD O O ®
O

o

oo o oodgdgdodddoocooooad

e I ]

©

/ O OO I

(SR R R <R o

oo o oo ooooooocooo

O PO

(SR CR R R R <R <R o

°L T °

o/a

O 60O II I I

page 24 of 59



STEP 11

Tools Required:

e 15/16” Wrench

e Attach Weight Stack Shroud Bottom
Bracket [82] and Weight Stack Spacer [35]
to middle of Low Row Crossmember [18]

by using 5/8” x 5” Hex Bolts [69], 5/8” Lock
Washers [711], and 5/8” Hex Nuts [721.

e Fully tighten 5/8” vertical hardware in 11-A.

e Place Weight Stack Bumpers [371 over
outer 1”7 holes on the Weight Stack Spacer
and insert Guide Rods [31] until they rest on
top of the Low Row Crossmember.

Note:

e Shroud Bracket [82] only included if
shroud kit was purchased. Simply bolt the
Weight Stack Spacer using hardware shown
If shrouds were not purchased.

11-A

o oo oo oo oo oo
D900 Y

D 0 0000y~

—

(ol ol >l i <~ iF >l i >l >l >l iy i > > AN <A

0\ 0000000 RROROELRLLLRLLRLY

Djo ©'c oo o e e oo ™o ™
o\ D 0090 RLLDOLLLLLLLLLLLLLd

—==10 N
== Z ;.909‘"@"9“ g ‘ Ql
946‘9‘ . Q °
0
0 )
Q e
)
0
:
11-B = P

Qe
ec
=

\/

VIV R)e 0%

=)

\\/ Si_/\i:"\ =
VDO VLR G™ VAR

| 90000 DDDDD DS\ roaue i
_' = 2 ), '-:'

2 o 2 3 = e
e elDe oo '’ oo o o o % %o o "o %o "o %o o o "o iy

/
\;\

e

pu
© [
Q ;

v,

>\l &\D
H
~J

\ (SIS ESEES TSI I SR e o T o o e o o o T e o o S o e T T v SR v Eo e T R T v o e T o R o v R o B SN B S \7

()
o
frete
\_

| 90009000 RRRRRRRRRRRRRRNRDDDDRRRRRIR D=2 ¢ aR)

VASXS
)
\

page 25 of 59



STEP 12

e Angle the Guide Rods toward the front of

the rack.

e One at a time, carefully stack all included
10LB Weight Stack Plates [33] down the

Guide Rods [31], ensuring not to drop them.

® Note: this is best accomplished with two

or three people.

¢ Once all weights are stacked, slide the
Weight Stack Stem [32] down the Guide
Rods until resting on top of weight stack.

e Ensure 20LB Weight Stack Sticker on the
top Plate of the stack is facing towards the

front of rack as shown in Detalil view.

Sticker

Al @ Eﬂ]‘
eeeee QQQQ@ - (\ o
eeeee 09 7 g
eﬁee .\! @ °
|ﬁ~|=. . @ .
X g 6566299 @5
(; g TS 50009° (s
0 @
"-v. g e H @R 0 @
=== N h ® / 0|0
o 0099 e 7 {ag
_, 0 0
0 e ¢ » IR
- 0 | Qé o[V
@ ) 0 (] 0 @
_ 0 0 Q 0@
@ 0 0 @ 0 @ °
@ 0 0 9 0@
@ 0 0 9 0|0
) @ 0 0 9 0 @
., @ ? o 0 AlKE
v 0 P 0|9
@ 0 Sl ol @
\ i @ 0 0 @ 0 @
s g ] @ 0 ) @ 0 @
A b @ ) b0 @ 0 @
.‘:"‘-'. L 2 ) g Q g @ Q @
'. @ ’ 0 by @ 0 @ o
0| TN 2« ¢ g @ 09
ik P i 1
Al |‘ of 0 ol Ak
= 0
w F | B
TR —= 0
0 @ NS " Q@ 0 @
0 @ 0 @ 0 0 9 0 @
: @ 0 @
0 @ 0 0 @ 0
ol @ 0 @ 0 0 q L
0 @ ) @ 0 0 Q 0 @
@ 0 @
0 @ 0 " @ 0
@ 0 @
| @ 0 @l
0 (] 0 (" @ 0
NIES 0| ¢ 4 0| @ ol 0\ [D
9 g 0 g 0|0 NFes Jd
7]
Qg g@ Lo || 0 | H98? = °F g@s
o 0 c===1 0 K oy 6[ e
@’5 ==== 0,40 GF .0 @ QQQ o =
@ === Q,Qo o1 0 @ ®
6| @ QQQQ;QIQ"' Qg 1@ --—— g,
Q@ 2= 8 0 & e =
<Lk ‘5 ol o2 LS
g 91 °|
@
0
3 °|
<=
DETAIL
0
i
o>
Weight Stack @

[eleheheheleielyciyelye
eleleofeofofolelel e

page 26 of 59



STEP 13

e Slide Top Weight Stack Stop Block [36]
and Guide Rod Spacers [38] down guide

rods and rest on top of Weight Stack Stem

Pulley as shown.

13-A

e ejemjomjom oo Jom Jom ol Jom Jom oo Jom Jom e llem Jom Jem el em J o J o Jen Jl e R e J e R0

B Cp O Oy O, Ol O Ol Cpp Oy OO, O Clg Colgp Copy Colg Clg Colg g Py e Colg Clg Cog Cop O Copp Oy O,

—

S OO d

O]
(@

O O Oy O O, O O OO Oy Oy OO O, Ol Oy S, &,

e

Sy Oy Sy Sy O Og O Ta S e

DETAIL

page 27 of 59



@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@

A0
i @

)

.\@9 ) > )

W LR E8,0,8 00,0000 O Of O O Cp O O Oy Oy O Oy Pp Cp Oy O Op 9y @, 8,0, 0, @O, S8

! 1O e

GGGGGGGGGGGGGGGGGGGGGGGGG

< =

STEP 14

e Assemble Top Rear Angle Crossmember

- RH [22] into position on rear of rack as

shown.

e Assemble Top Rear Angle Crossmember -

LH [23].

e Ensure Angle Crossmembers are properly
locked into Rear 3X3 Upright [17] as shown

on next page.

14-A

14-B

page 28 of 59



STEP 14 (CONTINUED)

e Secure Angle Crossmembers to Rear Top
Crossmembers using 1” x 5” Hex Bolts [64],
Side Shroud Top Brackets [871, 1" Lock
Washers [67], and 1”7 Hex Nuts [68].

Note:

e Use 1" Flat Washers [66] instead of Side
Shroud Top Brackets if Shroud Kit was not
purchased.

14-C

1J

|

LY
@

/ E/E
% )
14-D DETAIL g
@‘DO e ;
o @ o ©
@@6 000’6 d a ;
o o —
o o Q0 —
S 0.9 ORI CDOQ S o=
O @@ -
THAD Q0 X3
& ORI/ ; S
@ e
WS Q0 /
X 0
\ = |1
., e O h :
NS Q| A
< 0
\ O
%®® g @9 w@ / Ol
%69\ ' L 0 O
7 O ) <l
g (D(DQQ G’\@@ . 90) ol
(Dg L0 g o O 1
0 S o . © o Cm
O |f = O R Xy
- O Ol R @Q)@@ S
0 i = . 1ol o q ®®®®

page 29 of 59



STEP 15

e Bolt Lat Bar Hanger [27], Lat Pulldown e Bolt Top Rear Connector Plates RH [24]
Pulley Bracket [26], and Top Center Cross- and LH [25] to Top Center Crossmember
member [21] to Nameplate Crossmember [21] and Rear 3X3 Upright [17] using 5/8”
using 1” x5” Hex Bolts [641], 1" Lock Wash- x4-1/2” Hex Bolts [701, 5/8” Lock Washers
ers [67], and 1”7 Hex Nuts [68] as shownin  [71], and 5/8” Hex Nuts [72].

15-A.

15-A

@
O

/‘c;“:;‘c;‘c;‘@ (e
-

A

© |0

- h\(,_
# () n

0
codfhococo

15-B

D DDDDD D |

%
&
\//

y
2\ 0

page 30 of 59



STEP 16

e Secure 4.5” Pulley [51]and 3/4" x 1” e Slide parts assembled in Step 13 back up
Cable Retainer [52] inside top rear center to the top of the Guide Rods.

slot of the of the assembly using 3"/8" Xx4" o Bolt Stop Block assembly to indicated
Button Head Screws [76] and 3/8” Thin holes on Top Rear Connector Plates [24]

Nylock Nuts [78] through the indicated and [25] using 3/8” x 1.5” Button Head

holes. Screws [77]1 and 3/8” Thin Nylock Nuts
[78].

16-A

16-C

0
0
0
N

page 31 of 59



- ..
W K5oee0e00 i./-.y/ LH 2 Nﬂ%we mammeam

N N\
s

>\
6\ 2

=\ \ \\..k
R r
VANAY y BV
DY m,,/a,deﬂueeﬂveﬂugeggﬁveeeﬂueeeenw BB
2546\
A ) .,/f

6 Y

@//o_“ 2 vnnandl, o /.
= e 67
/ By a Y o

k-1

@\
vavﬁnvav/wm

+

%%%2%2%8%2%53333

N
RN rf N\
/ W e
NS D Ca LB\
NS = Yool /\ ©o ¢ PO LD DIDD D N\
= _— - = - )
\O/Q‘WQQQ.QQQQQQQQOQQJ % ‘!QQQDQ!QQQQQQQQQ.AQ“-. .p\\Uo\

........
DDA R T2

Q
oo

hﬁsﬂ,,‘- 0,0,0,0.0,0

1"

?

" Lock Washers [67],

143" Front Top Crossmember is shown.

The Top Front Side Pulley Assembly holes
utilized will depend on length of your Front
Crossmembers. Use the diagram below to

determine which holes to use.

Note:

e Bolt hardware through the first and third
holes on your Front Top Crossmembers [2]

Crossmembers using 1” x 5” Hex Bolts [64],
regardless of crossmember length.

1" x 3/8"” Pulley Bracket Spacers [65]

- RH [41] and -LH [42} to the Front Top
Flat Washers [66], 1

e Bolt Top Front Side Pulley Assembly

and 1”7 Hex Nuts [68] as shown.

STEP 17

17-A

page 32 of 59




R T e T T e e e e L TN

mmmne,

/

%,/ G OO, OO O OO OO Ty OO OOy OO T O OnCnCr OO Oy OnC O, 0 O O C

\ @ D] W
N LB \&
@ BN N\ B
N s WD ) % ~
A e
N % - NS - ) 4 £ g < A N g s 5 .
y O% Y TON i) /,,, ) ..1L ..‘.\L S .@‘\‘\‘w‘w‘\‘w‘\‘\‘\‘w 2 2 £y =
& n./... p wrrd)‘.l,wy‘ I m/.,,@q v & \ \ )
A i .' w ) - RNy = W
W $ O Nt X 2 - . 0 § ° \ \ Y ®
Vi = oD \,/MW y I BT DT DDED ,f»/mh..v 99999999999999999999999 N NG y " . D &
&MW%%\QQ\‘QQ\QQ\QQ\.!Q; | ﬁ..u., W s »..QQ!QQ\QQQQ,QQQQQQ-.%“..-.&\VMQ s ALY A \\. /
N = \ % AR /
5 J - = = | \-
% \ ) ) /‘/l/”/

o, o, v” AN ﬁ% N “.ﬂ
N

DN

)
h o)
. Y

— = e ladagariagaagariagafgagagaraaagadaragaragarsrarariagariay

\/\ &r o codbrrorororororrorrrrr000DDD DD

3 ah
66666666666666666666666666

@_“1
D mw@au@ou@/mm

\ X ol

. //ﬁ% oD D
=

innuwo,b/m,.w\(_‘&nhﬂ 2922 %G GGG FETG R %% %G

L\ i F & S5 & & & & & &)
VA

[64], 1”7 x 3/8” Pulley Bracket Spacers [65],
1” Flat Washers [66], 1” Lock Washers [67],

and 1”7 Hex Nuts [68] as shown.
e Ensure the rear hardware is assembled

through the indicated hole on Top Rear
Angled Crossmembers.

Note:
swinging the back of Side Pulley Assemblies

step. Do not use Flat Washers on the rear
up to install the rear hardware.

hardware assemblies.
e Tip:itis easiest to assemble this step by

e Onlytwo 1” Flat Washers used on this
inserting the front hardware first and then

Crossmembers [4] using 17 x 5” Hex Bolts

e Bolt Top Rear Side Pulley Assembly -
RH [43] and -LH [44] to the 24" Rear Top

STEP 18

18-A

page 33 of 59



STEP 19

e Bolt Bottom Front Side Pulley Assembly

- RH [45] and -LH [46] to the Front Low
Crossmembers using 1” x 5” Hex Bolts [64],
1" x 3/8" Pulley Bracket Spacers [65], 1”
Flat Washers [66], 1” Lock Washers [67],
and 1”7 Hex Nuts [68] as shown.

e (1143” Front Top Crossmember is shown.
The Bottom Front Side Pulley Assembly
noles utilized will depend on length of your
-ront Crossmembers. Use the diagram
oelow to determine which holes to use.

Note:

¢ Bolt hardware through the holes between
number cutouts ‘4’&’5" and ‘6’&’ 7’ on your
Front Low Crossmembers [3].

¢ Bolt heads should be oriented on the
iInside of rack as shown.

&
LY R:‘ J
~T T
= = -

cee QQQQQQQ}QQQQQQQQQ}QQQQ"\;M 'AQQQQQQQQQQQQQQ'-Q@
e 7 ; ) o
\\ ¢

LUV LDLDDLDDDLDLDLDDLDLDDLLDDLLDDLDDLDLLDDDLDLDDDDLDDD 20D \/

o
&
\

19-A

\ C QUL DD DD Y

30” RACK DEPTH DETAIL

RS || @

N\ ©TO0RQROLQLY
< \ O ’ \

W

Q

N

.
3
(@
VX

A\ B ‘ _
= . R 4 o
\: i~ W

0\ C © VDLV DD e0

ooooooe 00 o®o%D
©VCVODRLDLDDDDDDDRD

30"

43”

24"

30"

43”

24"

page 34 of 59



P — e

PO DD DDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDIDD DS /o

%%%%2%%%%%%%%%%%%%%%%%%%%%%2%25325 3232992 Y

@&&&&&&@&QQQQQQQ@QQ%Q@Q%QQQQ@a‘.Qﬁ
) @ %’/‘#Ir‘ﬂ\ld— ' ¥ @ &' o‘
Y S AR
/ \ ho)
S AN
& Co\ )
ﬁ(ﬂ 6 \ O
AR . b \ - ® @
: 2
whnrm649999@999@9939@99@99@@:.n 6\ D)
< . &
&&&&&QQQQQQQQQQQQQQQY,éw , O\

6999999898‘\/@ wﬂsﬁ._ \0

QQQQQQQQQvaQM

1" x 3/8" Pulley Bracket Spacers [65], 1”
Flat Washers [66], 1” Lock Washers [67],

and 1”7 Hex Nuts [68] as shown.

Crossmembers using 1” x 5” Hex Bolts [64],
Note:

e Bolt Bottom Rear Side Pulley Assembly -
RH [47] and -LH [48] to the 24" Rear Low
e Hardware is assembled through the

3rd and 9th holes on 24" Rear Low
Crossmembers [5] with the bolt heads

oriented inside of rack as shown.

STEP 20

20-A

page 35 of 59




STEP 21

Note:

e Completely unwind and straighten out
Trolley/Trolley Cable [53] to remove any
twists/kinks prior to installation.

e The blue arrows shown in STEP 21 through
STEP 26 indicate directions for assembling
the Trolley/Trolley Cable and correspond
with the blue tag on the Ball End of cable.

e Feed the Ball End of Trolley/Trolley Cable
[53] between the two pulleys inside Swivel
Trolley RH [19] and continue upward.

e Feed the cable around pulley inside the
Top Front Side Pulley Assembly - RH [41]
and continue toward the back of the rack.

e Continue around the first pulley on Top
Rear Side Pulley Assembly - RH [43] and
then downward.

21-A

Vo 0G0l

21-B

=
~

Oe

N OO0 OO0 ®

77

\J%

page 36 of 59



STEP 22

e Hold one Side Peanut Pulley [50] in the
air, ensuring the arrow stickers correspond
to diagram 22-A.

¢ Feed the cable down and around the
upper pulley of Side Peanut Pulley and then
back up towards the Top Rear Side Pulley
Assembly - RH [43].

e Feed cable around the angled pulley
shown in 22-B and continue towards the
Rear 3X3 Upright.

dodo doddddddddTITIARL T

E— — - — — S  — —
DT eV AP AV P LV P D P €T £V eV eV €D €V €0 ¥ €T €0 £0/a)/ L/';‘\,.’;: Faviavlselavia 7 e eV P P v s )"}

EcSSe

¢ Sy ) \ N

JFE Y i/ | . £ o & ) \ o\

T i 2 v N\ Ny T
m@k@@&%@ 7 Bttt 2050,
=) /4 7 Y N = 5 7,5 Ve /i

f/ / . N / /

ol r:.‘?‘«’$-‘3?:‘:9€:0f:.l?:‘3”ff‘?e:‘.‘i‘?:F'-‘3‘@f:D<3"(:&”cS’t:‘_'DrS"c%?c@e:ﬁ@(?f?@f&‘-ﬁ‘@fﬂ}'&?:\?a‘?@riﬁ

o B e e St e e i N =
Wweoeosooooooooooooa

opcceddgd et

b I ™
@ ol T

ST Tttty Of
£

7\ /8 0

/AN /8 { s Wi
) OO OCDIITIIIPDIIIITI DI ID TV Dweowcsd Y| 5loevar/
- OEE"S)

P, N

PP . e, e, L R, i Yt
Lo oooUoooooooOY

——w———
"R el =)

PRI T IDDT OO 6
P = X = Y =
s =

patll ol avlavlavlavlaviaelavlavlavlavlaslaelaclavla vl vlavlovlavlaeaelavla ooy

TS
AN\
\‘é i
SVA
N/
N/

Yo Toooooooooooodogogaa
L

22-A

LV

22-B

ALY
=

4 é@@fi@/

X

®
X
LMY

)/
90@/)5#%

DD D DD DD D D eI

A\

page 37 of 59



STEP 23

¢ Feed cable around the next angled pulley

at rear of the Top Rear Angle Crossmember
- RH [22] as shown.

e Hold the Rear Peanut Pulley [49] under-
neath cable, ensuring the arrow stickers
correspond to diagram 23-B.

¢ Feed cable around the upper RH offset
pulley in the Peanut, and then back up and
around the next two pulleys shown in 23-C.

/¢ . 2 I \ \
" /4 iz % b \
/ /4 finkr 7 hd < \ O\
prat 4 - =/ A\
@, —~- \ N2 A
Sl oo o f@ 4 e RN TR gy

/'r
ey
B OFXIDIIDXDDDD DT

Sgododoodo i*%

TSSO

[afaviavfasfarlalafacfanlarfafavlavlaelafacdanlavfavla el ay

N N S T T T T P TR P PR g
Vgt oooooooogogooooooedTe
Ve - S

PO DD Ve D eV e ev e eD eD O e 2 ©

TV O D DD DD DD DD D D D D D £ 2D €D €D €9 D €D €9 £D 3
Yheocoococosooogocogdgdddaodaaagodooogdodaaoaaan eiyriny
& S )

L4

s
ANt i
VA

7
\V

23-A

@“@Q@C@/

1

L WA\

0 £D €D €9 €D €D €D €D €D €D T

{ (
o

H

H

7 7 7 |{

) 7~ C) 7)) 7~ 7 7~ 7~ 7~ 7~

QOO G0

23-C

0 €D €D €D €D €D €9 €D T g a0 €O T

\\

@

FOOEOOED © O

aYadadaYaRadaY

page 38 0

=

59



STEP 24

e Continuing down towards the Weight
Stack, feed cable around the large 6.5”
Pulley located on top of the Weight Stack
Stem. Tip: a flathead screwdriver may be
used to help guide cable through turn 18.

e Feed cable back up to the Top Center
Crossmember, feeding around the pulley
shown in 24-B and then immediately back
down towards the Rear Peanut Pulley [49].

e Continue around the other Top Pulley on
the peanut and then back up and around

the pulley shown in the Rear Angled Cross-
member - LH [23].

e Continue around the next angled pulley
located in the Top Rear Side Pulley Assem-
bly - LH [44] and then downward.

= Hx ‘“‘I
L LLLLEELELLLEEE I
Tk Tk DR T R T Dh DL DL T DL DL B DL TR T

0 N &2,“1‘\ 5
& . & Wy
Hhbooabanbaabbbhbbhbbighl

.
q

oo ok

£ ""l
= i
Y /B N B S K2 €2 S S D K2 S < B ST
pai i

24-A

O © © VLB L L L L L DL

LND DL LD @ © ©

DL L L L LD

AN 7AW

‘o ‘c
@

LLDDLDL © O '};
\\i@n O
90 D NG

LLL L L Lo

bDDDDDDDE
D

A — A - - — A S

oot

|
|
|
|

\

page 39 of 59



STEP 25

¢ Hold the remaining Side Peanut Pulley
[501] in the air, ensuring the arrows
correspond to diagram 25-A.

e Feed cable around the upper peanut
pulley and then back up towards the Rear
Side Pulley Assembly.

e Feed around the pulley shown in 25-B
and then towards the front of the rack.

e Continue around the Top Front Side
Pulley Assembly - LH [22], then down and
out through the front of the Swivel Trolley
LH [20].

e Pull Ball End of cable out far enough to
assemble Clevis on next step.

Afezn o)

St a8
& e e Az BeeTR R0
R e —————
= Blemaae———

bbb bbbEEELELEEEEEE O
e e T e e e T T e e e e T e S e T e T e TS

B\

e P - . T - - -

"\),“if}_ff\;?é‘){)8‘)?’.‘)é:I?b;J:‘J;J?J'Z’J‘?D‘:’J"b?J’rD'ﬁ'&L';f";‘JKL%J! L e PP PP PP B RE
¢

2o @

TN |

0O [N
U % &\
A booaaboaaabbbbbbbhbbidhi

(000000000 OO0 d

25-B

25-C

25-D

"'-..__

O LB O O O O L

page 40 of 59




STEP 26

Tools Required: ¢ |nsert Grommet into non-threaded side of
e 3/32” Allen Key & 5/8” Wrench Split Threaded Insert and screw Clevis End

e Completely disassemble the loose Clevis  on threaded side using 5/8” Wrench.

included with cable by unscrewing set e Slide Plastic Stop forward and align outer
screws and Split Threaded Insert, and holes with threaded holes on Clevis End

remove blue tag on end of cable. and re-insert Set Screws. Fully tighten Set
e Slide parts over the ball on cable as Screws.

shown on 26-B.

26-A

Grommet

: § Clevis End

Split Threaded

Assembled

Insert
%@
Set Screw

Plastic Stop

26-B 26-C

page 41 of 59



s %\\w\ \N |

\ - A\ / W
tf )
N\ 'O o sedibde s 439933?9 ?3333333@;?33??? 9@;359@??333999.@ N //
e = - \ 3
2 Ve N2V,

nlld
c,@

Wl s voes N\
\/_1_®H 3/ 33,5,
A -

\. LEANA
A s NG
% ﬁz . | M &
) Smuﬂﬂﬂaﬂ%
Y e e e e e e e R S T R SR Sk : e 2o
AN S
B
Sl

&1

N .

e Completely unwind and straighten out Lat
Pull Cable [54] to remove any twists/kinks

prior to installation.
Ball End of cable and corresponding yellow

arrows shown in STEPS 27-29
ensuring cable runs INSIDE THE UPRIGHT.

e Feed the Ball End of Lat Pull Cable [54]
e Feed around the pulley in the top of Rear
3X3 Upright [17] and then all the way down,

up and over the pulley in Lat Pulldown
Pulley Bracket [26] and then towards the

cable indicated by the yellow indicator on
back of the rack.

e Next assemble the Lat Pull/Low Row

STEP 27

Note:

27-B

27-A

27-C

page 42 of 59



&
5
~

nlf ¢
r,@

o] 7 [2 emmmaey NS
W — : VoY

\./ﬁ_aﬁ "/ 2,3,0,0

. .
D 'y - (A
\ /)
7 — A\
N 7T 07 XX &
¢ ( Ny .,..,.../ \
Al - .,....,/ -
.‘....l. g - = = — . = \ = . = == =
- A\
= _J \ )
- 3
_Qr )
AN
LA
..... \ .“.' .../. J
NN
DN\ A
..,.,,. R \ /.., v =
-\ /3
\ i . \ 0 \ b o " \ N ,.,.. .
., \ . ,...,... ,..., \ .,,.,,.., \ A ,.,. \ i \ &

:
p

A\,
7
nNJ!.
_a9) N6 \@
RS- \ \B
; — Ch ,/.uww.. l@
N AN A mﬁ,ﬂAf W\
bW LNN '\
AR N AN
RN =\
\ 7 - ! B2 YN \ 3 ._// >
\ /gl | W N | :
N N/ e \» ; my/,,,,. A , O A ==/ \
vl ] \Na sy 4 = == — 0\
N\ /4 A e DD Aoy oo : \ PO DTDDTEIB DD\ Y
A : VAN YR SR )
! e . 7 WiNe- S , = =/ 7 !
AW\ N 2%%2%%2% %% %% %% % %% 2 2%%2%2%%%%222232222.3 5GP 3G, /
N N\ N DX 7 v/
y 4 4 o B ) ¢
£ ==
/ =
/ =
/ \\ =
\.

VAV RCRAVAVR/AZA,

TTrEY T O TYTEIY T - . Ty . |

(SN CONCSNCSNCSNOSNONoN0N /)17

o
o0
N

= /,..,, .. — .. l\\\ \ \ \|A. pVE 9‘ 7 - ’

\ . X/ \\\ - 2=\

D (t=>773%

v
A8 /,
, o

", &/ ;
1 \ AN %n' s.\ N
/fn =\

. T

XA

= AN \ i 0 (G WL 7 kN (@)
X 2 ,._/ A - :.ﬁ@\uﬁ\\w“l \\l\' . v,

7

continuing diagonally

DT S\
L2233 ANAL N

L TN W W

L 4

PPO2G2020202020202020202820 O O U \o

up. This is easiest accomplished by pulling
most of slack through rear window on Rear

Upright and then re-inserting.
e Place finger through viewing windows to

e Feeding cable around the rear pulley of
the Low Rear Pulley Assembly [29] and

¢ Feed cable around the bottom pulley in
the Rear Peanut Pulley Assembly [49] and
guide cable around pulleys as needed.

then back down again.
e Feed around the front pulley in the Low

Rear Pulley Assembly,
up underneath the Weight Stack through

the cutouts on Low Row Crossmember [18]

and towards the Low Row Assembly.

Note:
28-C

STEP 28

page 43 of 59




\\/

——=V

R, LM.QD.QQQQQQQ.Q@.«MQR”W %<

A=

QJSQVIU,WQUQUQUQUSQUQUQUQ Folralraivalrsialralraie sl slvalralvalvalesle v alralvalvalvalvalv vl s b~ le s lva L mdu e, i sl | ./ /
(= =N No Ro No Na e Qu@hﬂﬁk@hn&ﬁ@ﬁﬂmﬁ:\uﬁn&é\ ,.‘

AR TR TR AR R IR R R

DD R\ mW“ ﬂfL Q.ulUQUﬂ}d...MvJUNJQJSM?

T DD DD DD DDDDDDDDDTDD D DD /: \

/
r m

A\

?.Wf@u?ﬁav&vﬂuﬁﬁﬁauav X gﬁﬁﬂ@?ﬁﬁ?@q DD EI DB D /
Ny

E

QQQ&LQQQQQQQQQQQQ}Q&Q%Q

XL
‘\

./ &m.‘.

@DQ@ \

STEP 29

Tools Required

e 3/32” Allen Key & 5/8” Wrench

e Feed cable out through the front of the

Low Row Assembly [28]

ble

, ensuring ca
between upper and lower pulleys.

passes in
using the same procedure described on
STEP 26.

e Remove yellow tag from Ball End of cable
and pull cable out far enough to assemble

Clevis.
e Assemble Clevis onto ball end of cable

DOOOOOC

1Ll

/

<

I — - T =

2 @l

29-A

I

29-B

page 44 of 59



. ...
q /,:w‘, @w\

= ¥4
CREN
NS |

/
i 4
.
Pamy £ o
TV DT T TR TDL BT TTDBTDBBO 3B D
3 ’
N e e e e R e e N e e Y e e e R e e e e N X N A N e N R N N R A R RN R R X oS VAN \\
v < o P " AN @ 6 L x
. \ 2 ‘

STEP 30

Tools Required

e 7/32" Allen Key & 9/16” Wrench

installed on STEP 33.

e Remove Plastic Cable Retainers from all
four Bottom Side Pulley Assemblies by re-

moving 3/8” Button Head Screws.
e Remove only the lower Plastic Cable Re-

tainers from both Side Peanut Pulleys [50].

e Hardware will be re-

/

/ £
PRI D DD\

BN

o

iRt

(erlerlarferfadarferadararadeiararadarcradaaray

y \ ’ .
L2 45%%%332522352 95/ avy
A v

N

7
DETAIL

. Ak
X -

PocoboDDDDDODDDDD

S>> DDDDDDDDDDDDDDTDDTID D /o
y)

| "y & F 2T RS

g,0.8,0,0,0.80.3,0,8,

LA

1/
b 7
/
/ /
/)
\L

E DN BB O

hr h‘\rp‘\.“

$%$0923323332.290y

,yaiiy
,...,,/ ﬂ‘

y @ ,//@ 0
\ N\

Cable Retainer

ww@%\#%\h@\&é [N
N\

P> D D O /

111111

GO T CrCCeCOnC. 0,0 00 20 00 C3Y i/ o
- - = o 2 & ol ® a0 & o N =

<

-
m

>
/
/
4

/

30-B

page 45 of 59



STEP 31

Tools Required:
e 3/4" Wrench

e Assemble one of the included Low Side
Cables [53] (red tag) onto RH side of rack
by inserting the tagless end into stop block
on back of Swivel Trolley RH [19].

e | oosen the hex nut if needed to ensure
approximately 1/2” of threads are showing

between the bolt heac

e Tighten the bottom
Is tight against the sto

e Feed the other end of cable with red tag
down around the pulley on Bottom Front
Pulley Assembly and continue towards back

of rack.

and nut.
holt head until the nut

0 block.

AR\ [ W,
Vi ‘QJ\\ (> e, 1 W — ua;
I PV Ho W L E 7

: Sy Zml e ‘\\
\ DD DD DD D D D D D D D B Dy DD D D D D D D B By LN 2R <2 <D b b D bbb B DAy 7 ) \
WNe\WF AN == T S N

AN
y4 /@)& e ©

{ ¢

Z o3 E
sl v voey  waw

o O

W
(== =i ) [

[=l =N =)

sl k== DO/t \ \
U 3 i — — N\
DD DD DD DY\ 3 i D B Ch <D D b D b b b Wb S ¥ N e A o oy e S Sy S Sl S S D S SR ST >3 /4 \\
R ' X ) ' f P/ N
oy V) 7" 7 NN

Vs v, =
=

AN
AL B 4 TR/ 2 Y78
INOEN XD e ima o £y,
7N SN TR OOCOLEO0COV YRV OY

L e e e e e e e e e e e =
A==k

oo

oo

.M“Ju,
AR A AR T A
&

SNAD D@ T:‘\'-P.’QJ‘-'-Lm‘~'-C'\'-€2*'uf:"f-f,‘ic‘.'%"-s’;\'-vb'v'-b%"iei)'Q}"'-?h\'-&‘»’-ﬂs%‘f.ﬁ“'-h\flh‘ZI:“lﬁ’»‘1)%%‘IJ‘%VA’)\Y:(L%VJ;%&?W{%% @ =T ""\=,
2 T r Ll
A W 1177 Iy, = L e
/ AN AR — )

LR e e e h

LTS

..3___. -..,-a--
PN R ok o ok R ok o ok R o o) p NVAY
\ SR BLELDLDRLEDDDDLEDDRDDLDLDLELLDDDLEDLDDLEDBLDDBDDD T © B

- ﬂ
e e e
N\ oo e

31-A

31-B

31-C

O © © OB L LD L LS

o\

page 46 of 59



N\

= = = \ 0N
il R e v alr R dv m R b m v a kv v m Rl m R A R R m k¥ i ly s R R m dv i b s R kv dv sk s dv s R m RV kv m b R m kv A Ry s dr R s de m R o SR T RS TR ,J
) )}

p X T /
2R EE %G 5225533388853 Foy \ayy
<4

= i T s e VA
S A TS e Iﬁ 1y A0 DR LS
esa .!&/ S @ \J m\.\\\ @ m/,.,,(
e e )] .@ @f/ 8 /o AN
= O, AZ e
/ 7 G\ R
=

)
AR y Y\. \\
»\ \ /. / 7 ﬂ\\wwu \”‘ \
== I A
@ @

S e e e e e e e R e e e e e e e e R
A Y - —7 = y
WK W 8800000000000 3300 3,0 5,5.0.0.0.2.508,50.80 00080000 o gmneeX /

hhhhhhhhhhhhhhhhhhhhhhhhhh

rd
7

B/ w

\ ,,,&.,A..

Y /f./
W ass =

SR e\ T
=A .4(%. ! mD/,,,,,.,na 4
- R CRNNP- A

#, /i ¥ A - kN
il =4 ) 7 & 0\
) N ,wﬂmmw Q@@@dvﬁﬂuauﬁquﬂwﬂuﬁ Ve T BI DD \ ,,,u.,,
a 3.30,08 = N WiNe= = T T B, LB ¢ ¢ 2,03,00 008 o000 =/
y il A %t G G P A S |Uwﬁnprm\§%hﬁn\muw&, M%@ a2 %% w. 2R GRG%2022 8454855829 migahus
= ) L S ON N
\ ! 2\ / \

’

bolt head

ensuring 1/2"” of

¢ |nsert threaded end into stop block at the
back of Bottom Rear Side Pulley Assem-

on Bottom Rear Pulley Assembly and up
bly [47] and screw tight,

e Continue feeding around the pulley
around the lower Side Peanut Pulley [50]
following the arrow indicator directions.

threads showing between 3/4”

Tools Required:
and hex nut.

e 3/4”" Wrench

STEP 32

PO © O

)
%

32-A

32-B

0 @

- - - >

page 47 of 59



STEP 33

Tools Required: Tools Required:
e 3/4” Wrench o 7/32" Allen Key & 9/16” Wrench

e 33-A: Follow STEP 31 & 32 again to e 33-B: Re-install Plastic Cable Retainers
assemble the remaining Low Side Cable on all four Bottom Side Pulley Assemblies

(red tag) on the Left Hand side of rack. and both Side Peanut Pulleys. Fully Tighten.

e Start at stop block on the Swivel Trolley
LH [20] and end at stop block on the

Bottom Rear Side Pulley - LH [48].

== A\Con
AN
@\9
o\ 0

®__5 5

N

%ol ANDI O | i
33-A iF My

0| ©Tg, 7 < )
APy © f._ @\}5@ ‘f
0|2 015 ol q
o[ %4 o 0o, ®

® 0 0llg ©llg
® o © g, R

© o 0llg 9, Ollg
© O 9 O . Y

® 0 0o, 7 R
® 0 ollos 4 ol g
® 0, 9o, 49

: 0 0llos 2 Rl
® Q. % 0, 0, i
® 0, g e

® J © D,

0 O ® £ O
© el B & 04
© O ® 0 U
v e ® ), G
0 Oy Q (o}
) 4, > [ Oy
© 0 <

® 8,

© 6,

v 0,

© 8

0 o

© 04
A % [0

Ql 8,

%) 0J°

® 0,

Sl 0

0

L

@X% ©

/@ ol =Fa HaFavisdalaiaTaviavia ola davla-TavlaTaviaslalavlavla da Yo Ha Favlavia vl aviaviaviaslavalaviay

OO IPPIPDIIDDDDDDDDDD D g
L)

é

e,
n 2
/ 2 /
o =
e = .
(g
PV

] WYIBA v% )
: J LO D ] @ QQ @
@ 1) @ //@ 6:/{ QQ
9 9 9 ’6/ 9 L0 g
9 o 9 Y Q7
9 0 o |0 9 0 g
g D 0 g g ag 9
8 3 @ S8 : o g
9 W T2 Q|9 9 0
@ ~-¢/ L @ @ a‘Q g
$it & : arilfo © 4
\‘; 11 g @ g 5‘ 28, \ 1% ;":::;:%‘*«, :Q g
Q| 0 9 4 AN I/ z“z%‘g
g ) y AN NN l/ g q
Qg g 9 INNZE 1S
09 2 J SR PRGSO
w NN
Ay v g ! : PANN i/ 1'8 )
Nk >3 / N oL
i @ o @ E < |////‘ f;/ .Q
) S 0| ¢
9 9 ISNNZAL 2 9k
oJf TNl 9
:Q ) 5] %/// ®“‘\\ ® < ‘% g
o 8 I %:\::\\f:qk N
9 9 S h ® 6 \\:\E‘.} ;,Q
' R NI
7Q 8 @ : @ by
. 9 9 Q@
) g 9 Y
Q @ @ | @
~._ ‘g 95 9 /
\\\f® @ | ) -
QIf 9 ~
@ - Q
Q | E

N i
(/ N AN
a e\
\ \ ]
&N \Vi=
(1
0
Y
RN AT
Y\ v RN
.. \ A\
% kS kY
b '}.\\
— % \
| W\ \

page 48 of 59



PO PO D DD\ \
- 2DINE=EOE . B

R e e e e e e e e e e e e e e L I

iR
S,

i\ apa— 45— ———x,
= Yol Side cdldeoecvoovroocood: J‘E«.«ﬂﬂuﬁ.ﬁ.@@@@ﬂ.ﬁ.@ﬁ@ﬂ@@@@@ﬁ.ﬂu@ﬂuﬂua D DD

h = - A £ ¥, 188
\l«‘eeem@.e/wmmtﬁl|||@ﬂ1:::::f® \ =

I T 7 = = s
\.\ . \ oo oo DT ¢ =Rt tn e A (e Rre Yo Rro Ko Rros Kram Yrew Rre- Rror Rrom Ko Rco Yo Nres Reo Heom R Reww Rre Rrom Rro- Rro- R Jivo Jco ico]
i W VTN 00y 0y O, Gy O3 G S, e PP [ TPn T O On Cn O O Ca s O O O 0 0, 0, 0,9, 0,0, 0,0, 0 O 63$
& £ :

ST

e T T Y e T r e T e e L Y
Oy Oy O C Oy O, 0 B 9,9, 9,9, 9,099 99 O O O O OO O

o = O

\ ,p.,.,.,.,. _— ,,..,,.,.,.,
\ /,,,.”,. ,..,,.
\ \
A B 9 7 @ -
\! / W \
'\ /,rlff.l\m‘l\‘- 7 ' ‘ \‘ q‘ v, 3 3 W&
; & a..lu”\f\a.;}.. f ‘ S &/ &J &/ OJ S [~
D

L/

page 49 of 59

o lo.lo.lo.Jo.lo.leo.lo.lo.lo. o 0. o.lo.lo.1o . le Heo leo e \///

w@p@@@@mmmmmmmmp&ﬂ%om&

e Remove eight 3/8” Button Head Screws
located on the rear of the Front Side Pulley

Assemblies and the front of the Rear Side

Pulley Assemblies.
e Repeat this process on the bottom of your

rack to install the Low Cable Cover Rails

[40].
¢ | I INote the orientation of the Rogue logos

e Fasten the Top Cable Cover Rails [39] be-
In relation to the rack. Ensure the cable

tween the Front and Rear Top Side Pulley
Assemblies by aligning holes and reinstall-

ing the 3/8” Button Head Screws.
opening is facing upward on the Top Cable

Covers and downward on the Low Covers.

Tools Required:
e 7/32" Allen Key

STEP 34

/
/
/
/
/
J

34-A
34-B




STEP 35

Tools Required:
e 1-1/2” Wrench, 1/8” Allen Key

e |[f modifying existing rack with add-on Kit,

skip to 35-B.

e Place Key Washer over the Key Nut on the
Plate Storage Post shown in Detail view.

e Assemble Plate Storage Pins [8] on rear
Monster Uprights at desired hole heights.

e Slide Plate Storage Spacers [57] all the
way down Plate Storage Pins with the set
screws oriented on the bottom of Spacers

as shown in 35-C.

e Fully tighten set screws using 1/8” Allen

Key.

B O ODDDDDD DD DD DD D D €D D €D €D €D €D D €D €D €D D €0 €T €D €D €D D €D D €D €0 D €D D D D P

g eesesodo ddddddd ST TIIdTIITIITIIT ST T
R A2 - = e

K

oo oc0e9e880 | Ay

50
0% ]

s 90
o ;

0 d
B ODPODDDDDDDDDDD D DD D DD

s \RE LSS dddIFI IS
£
9

A sy
&g
/E’\ B A & g
9 Y
© b0 % o o
Gy PSS S~ TN ST TS
N £
& & O /4

&y
@

Z =02 ]
\\\\\\

&
069 &
o

AL Y o\
._‘,J"\ D eV D eD VD eV D eV eV D 2 2 e

sReesee s s es s s s guyEanAoddddddddddIIIICe

b o @@m@mDmmmasio (@

Pt

@) 8 %
& 4
“i’%’ﬂl & 96‘
- \ * 7
/0
PLI)
P Al =
= [ o
oo e o o
fdodososoodddddddFdiSd 27
2 A=) & 3 i
570
&
|
8
9

%)
8 ‘ @fﬁ/?‘ ="
&

DD DD DV DR DV D e D D D eV DV D D D eV D

2]
e

&%7
A
N\ ' 0
| | | -]
\\ \\ \\
& g
a8
8
8
9
a8
o]
)
= 8 /
@2 M
=" 8/ Hf
3 Vs
SOPIITDDG VI ) /,jjf-""
rdd S St ST o FHEG\L 4

S
e

o
OO ORDV DRV DNV VeV eV eV eV eV eV eV eV e0 eV £V 2D D %)
s FHE S S ST SSS S ITdTFSTITTI I T

35-A

= = = %
S

=

—

=

\

dadadadadaadada el
S oo TS

==

DETAIL

/Y,

&

a9

OO

©

. /mh7
fm® 2

W

Clﬂ

O
AV

=

=

=

DD

%‘E

=

=

NIV NNy

® VO

D QD

\Set Screw

page 50 of 59



e |f cables are too tight or loose, adjust ac-
cordingly by loosening or tightening the
lower 1/2”7 Jam Nuts on Low Side Cables [551.

e Tighten ALL loose hardware on the entire

rack.
e Starting with no weight selected on the

Tools Required
Weight Stack, check cables by pulling on
each clevis.

STEP 36
o Al

36-A

e . .

\ 200 DT DAL F@@w@u@u@/ F@u@u@u@u@u@u@/ \W,@@u@uauauau@%/ \mu@w@@@@ \l

ﬂ,. GG, 5,5,5,5,5, 6,5, Qm@an@m %m%q@m@u% a, @. Qu%u%r@e@n@&@ Q 2 G0, 8, 8 8 3 3O Q S o Q \l // .,,l,l»,..\

'

1111111/, 11111/, @
_ ,,_/ .rl D @ @u@@@@u@u@@@u@uau@u@u@u@u@u@@@u@u@u@u@u@u@@@u@u@u@@u@@u@u@u@u@u@u@u@u@u@ 2 // /
WO J/./ L \
RN
.6 WA
/,/,,, /ﬂ,.,

page 51 of 59

L

‘..t%%@o@u@.@n@n@@%%@@@@@%%%@@@ o,

I~ o o & o & |

> vgﬂuﬂuggﬂugﬂugg@ugﬂ\ F@U@Ugggggg@u@u@u@ugg
@&.@@QQQ%Q%%Q\\%Q%Q@%@.Q@@Q%&MQQ@@Q(

....

@%Q@u@u@:@n@u%.,%@@%@@@@%@%%@@ <>

111111 A ® » & w & - \




STEP 37

e Apply the Weight Stack Number Labels e Attach Single Handle Attachments [60] to
[56] on the front of the Weight Stack Plates, Swivel Trolleys using included Carabiners.

approximately 3.5” from the edge of plate. e Attach Lat Bar [58] to Lat Pull down

e Attach key ring on Selector Pin Lanyard clevis attachment point.
[34] to front hole on pulley plate of the

_ e Re-insert the Footplate into Low Row
Weight Stack Stem [321.

Footplate Assembly [28] and attach Stan-
dard Grip Triangle [59] to clevis.

37-A Ejﬂ 37-B
@& A
G
BU&I
BEI
@E A
=3
37-C 0 37-D 0
Bz@ 0
" 2 |
2O ~2
'«‘0© Bu@
@ 84
@@% < o
V2 P

*0 0% fo’c* 0% % oo

o)

S %o

=3
=

9’0”@”@“@'@”@”0”@”@’0;\\5

S %5

page 52 of 59



STEP 38 (SHROUD ASSEMBLY)

e Align Weight Stack Shroud RH [80] and
Weight Stack Shroud LH [81] with corre-
sponding holes on Rear 3X3 Upright [17]
and bolt Shrouds to Upright using 1/4"” x
3-1/2” Button Head Screws [93] and 1/4”
Nylock Nuts [95].

o) =
=2 _e,
) /4
‘_"\'-‘ "/

AV
82
; 0

H@@
\xf/éJ_S“
\

l‘,-‘""‘ A) N
5 > 7
e‘eg ‘l“..‘" “ “""i_l "3 ‘Q‘Q‘ Y ‘Q‘ . Y ‘Q‘Q‘
% 27 -‘:""l‘ - .'
=47 o=
4/8 A [
#/5 @ L
=40 <
L=3 =) L= =)

nnnn

A h 4 s,

Gk =

[J rdl | /"
cOo® N\

Shrouds to the corresponding holes on
Weight Stack Shroud Bottom Bracket [82]
using 1/4” x 5/8” Button Head Screws [94].

o Align top holes on Shrouds to the front P
side of Top Rear Angle Crossmembers and L
bolt together using 1/4” x 3-1/2” Button
Head Screws and 1/4” Nylock Nuts. P
e Align and bolt the bottom holes on

o @JG666666666666&6&@&&6&6éé&&é&&éé&dééé&é&bA§W@u
x) W) 1v] ) if
N
kY A \

% \ ) \ L) "
4 Y 5 S a N
i O © 0P DD eP P 2P D P P €D 2P €D £ €D 2D KP &P 2P <D &P P <P &P &P <P 60 &P &P £ &P 29 6P 2D <P 2P 2P €D aP &P £
£ G -

38-A

8-AR 38-B
]Q 0 0 5666 o
i\h‘_;\_'\ SN

i teto |

—’:".’?

®

' SN
R S Ll

COeB o000

b
‘ |
d Il
v
“w !
i
f
\

SESHSNS)

e

B

B
an

V0 % %ﬁ

e

%E

=

=

B

S
\UA YA NaWaWe W WaWa
y U U U U UwUvUIUJT

oo "

=

\

=l

38-C

=

RN

%ﬁ

[~ Y

ete e’

L\ W W W W

T\

\

\
=Y

\

\

@ ~ (-] L

W W B G

o000 o

vl
SF

ANV
N L:

page 53 of 59



STEP 39 (SHROUD ASSEMBLY)

e Align the 6” Foam Panel [98] to the
middle panel of the Side Shroud - RH [83]
centering it between all sides. Peel off the
adhesive backing and stick the 6” Foam to
the middle panel.

¢ Place the 3” Foam Panels [97] on panels
to the left and right of the center of the Side
Shroud - RH [83]. Peel off the adhesive
backing and stick the foam to the correct
panels shown in 39-B and 39-C.

e Repeat the whole process for the Side
Shroud - LH [84].

DETAIL

39-A

page 54 of 59



\
DDDDDDDDDDDDDDDDDDDDDDDDD D]

7D DAt DA A Atk DL
v % \ I.\\ F o | & o o s M & o o o & & & v N o N & o
] ¢ \\ = =]

\ N =

— — _m_
O DDDDDDDDDDDDDDDD>DDD DD N// S S
O, 0,0,0,0,0.0,0 000000008 R \ SN ? 7 N\ BAN
¢ f@&!@v N R — WA F— —
\ /

88888888888888888888888888888888888888888

’ K AY \ [ = N e WA S
4 Sy . =
i S\ % naﬂum\h Q PEC L L E L PR L LT Vit s a1t
’ 7 WAL TR ~ 7
\ \©

6 \°

D \

.,.,.,. ,..,. !'u //.//// N .,.,. | ,.,.. £ \.\.\\H\\.\\ .,. Y F;
oo/ 2N \B R P TDDDDBDT
O\ /(&Y \
/ o CEEENA AN CEEEEEEEXYY

\ 6 \

N

40-C

STEP 40 (SHROUD ASSEMBLY)
e Bolt Side Shroud Bottom Brackets [88]
vertically to 24” Rear Low Crossmember [5]
in locations shown using 1”7 x 4-3/4" Hex
Bolts [89], 1” Flat Washers [90], 1” Lock
Washers [91], and 1”7 Hex Nuts [921].

DD DDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDIDDB O /o/

Lo ]

e e e e e e e e e e e AT
> Ty AR NN R R\ oA,
T KRNI NE N

Y /g o/ \b \

.- N/ /Y& X

RH [83] and -LH

[84] on rear uprights of rack using included

“/m... 9
.UovouououououV/AV,sV/.\fw/; S22 “

. , wifarfadadadadadadadadaas //,
3 3 - - - ——ar N @ ) N L) S = i 7 4 \ ? N
.3&ﬁ“Qfﬁﬂig;m%ﬁw%@&WQn&%%@&%W&kW&BW&RW&KMQMN& O e T DD T DT DT T DD DD D DTDDDD

DX

3,3.939%9359%9%%% %2 %% %% %0 %% %00 R 0% %080 008 O |

11111 L\.".’\E\\P
NG T

— e L)

= WA

0

N =
\L,

Hex Nuts shown in 40-B and

40-C very loose until Storage Panels are

assembled on the next step.

DD
%QQQQQQ

1”7 hardware through the highest and lowest

1” holes on Side Shrouds.

e Assemble Side Shroud
Note:

e | eavethel

40-A

page 55 of 59



GGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGGG

W W W W W W W W W N

e O O e O e O oty oy oy oty O by Sl iy o e T Sty ey S g

e

&

f.,/ﬂW%uM)ro: “E9))
S T

)
)
)
)
)
)
®
)
0
C
C

o Lo le ko le e lolelelelelels il lolele el e lele el Lo e le el Lo e Lo Lol Le e lle ol \

e lolelelolelelelelolele) LTolelelelelel. Tolelelelele el lelels s lilshreie

@@@@@@@@@@@@@@@@@

BMNEEQ D iy @ @ w oo oo e e ®e
TON e
- = T R (N B N BN S Y N O A X5 ¥ L N N B N ¥

\
00000000000000000000000000000000000000

O oo TSR e OO O O D

lllllllll

1-B

4

b E@@@ D O D D D D D) DD O D D D O O O D O S OO OO0 0. 0.0 O 0 O 0 O C O ‘ﬂJl.ﬂ )

AT d = —
T T 7]
T \ | | I
R
N

!
'oleoeoso

2 & ho

v Q0 OO OO OO OO OO0

}@O@@@:@

P O 0000000000000 OO0O0O0O0OOO0OO0OO0OO0O0OOOOOO0 O arb

¥
©

%

=

:

\l'\

(0D @ O ¢

\&

Ny

A}

0,0(()0,9,0,0,0(0,0

&l

J

S

STEP 41 (SHROUD ASSEMBLY)

Tools Required:
5/8" Button Head Screws [94] and four 1/4”

align 1/4” holes on front with 1/4” holes on
Panels to Bottom Brackets using four 1/4” x
Thin Nylock Nuts [961].

Side Shrouds and Shroud Brackets.
e Only the LH Storage Panel shown below.

Repeat steps below to assemble the RH

e 1-1/2” Wrench, 5/32"” Allen Key, 7/16"
Storage Panel onto Side Shroud RH.

Wrench

e Attach rear top and bottom holes on
Storage Panels [85],[861] to horizontal 1”
hardware installed on previous step, and
e Bolt both Side Shrouds and Storage

e Fully tighten all Shroud Kit hardware.
Note:

41-A

lﬂGOﬂO‘IIlO‘IBOZOO

w

(

©

)

i;

page 56 of 59

0,0

N
A

C

@1©@4050697b(

b
1

DETAIL




INCLUDED MONSTER STRIP

e *Hardware and tools not included for in-
stalling Monster Strips [79].

e (4X) 3/8" x 2-1/2"” Wood Lag Screws and
(4X) 3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64” Diameter drill bit recommended if
using 3/8"” Lag Screws.

e |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e |etstrip hang and ensure it Is square
using a level then mark locations of the 3
remaining holes.

e Hold strip to the side as shown in 42-B
and drill pilot holes in the 3 marked
locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

o |f attempting to secure Strip to concrete
or other material, the buyer is responsible
for using correct hardware.

e |tisthe buyer’s responsibility to install
strip in a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |fyou are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty: 4x

3/8"” Flat Washer

3/8" x2-1/2" Lag

Screw

42-A

Wall Stud

{

\@@@@@@@@@@@@@@@@@@\

<

42-B

42-C /u

-~
®"
-
-~
~
-~
-~
-
®"
-~
~
-~
-~
-
-~
®"
-~
-~
-
~
-~

LD DDLDDRDDDDLDD DD\

page 57 of 59




CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required: e |f cable system is tight, no further calibra-
e Multi Tool tion is needed. If cables still have slack, pro-

e Tighten all four Low Side Cable bolt heads C€€d to STEP 2.
into stop blocks of Swivel Trolleys and

Bottom Side Pulley Assemblies and retest

the cable tightness.

STEP 2

Tools Required: e Remove hardware shown in 44-B on Rear
e Multi Tool, 7/32” Allen Key Pulley Assembly and move Pulley and Cable
e Remove the Weight Stack Shrouds for Retalner.s 1P LYy One hole.

easier access to the Rear Pulley. e Re-adjust the height of the Trolley Cable

_ _ Bolts shown in STEP 1 to calibrate the cable
e Liftthe top plate stem 6”-8” and pin the tightness.

stem to introduce slack to the system.

44-A 44-B

®
N\

page 58 of 59



STEP 2 (CONTINUED)

e |fslack persists, move Retainers and e |fthe Pulley is in the uppermost hole and
Pulley to the uppermost calibration hole there is still slack in the cables, proceed to
and test again until cables are taught but STEP 3.

aren’t pulling up the weight stack.

e Carefully un-pin the top plate of the
weight stack stem and lower plate back
down to the rest of the stack.

44-C

44-D

STEP 3

e Remove the Shroud Storage Panel - RH e |fslackis still present, continue repeating

[(84]. orocess, alternating between the Left and

e Remove Cable Retainers and hardware Right Side Peanut Pulleys, raising the pulley
from Side Peanut Pulley and move pulley up by one hole until the whole cable system is
by one hole. taut but not pulling up the weight stack.

e Re-adjust the height of the Trolley Cable  Note:

Bolts to calibrate the cable tightness. e Ifinstalling Pulley on the uppermost hole
e |fslack persists, perform the same pulley of the Side Peanut Pulleys, the lower Cable
relocation on the Left Side Peanut Pulley. Retainers are not needed.

Recalibrate the Trolley cable bolts and
check cable tightness.

45-A 45-B

page 59 of 59



SCANFOR
INSTRUCTIONS

PROGRAMMING




	Untitled-6-01
	Untitled-6-02
	Untitled-6-03
	Untitled-6-04
	Untitled-6-05
	Untitled-6-06
	Untitled-6-07
	Untitled-6-08
	Untitled-6-09
	Untitled-6-10
	Untitled-6-11
	Untitled-6-12
	Untitled-6-13
	Untitled-6-14
	Untitled-6-15
	Untitled-6-16
	Untitled-6-17
	Untitled-6-18
	Untitled-6-19
	Untitled-6-20
	Untitled-6-21
	Untitled-6-22
	Untitled-6-23
	Untitled-6-24
	Untitled-6-25
	Untitled-6-26
	Untitled-6-27
	Untitled-6-28
	Untitled-6-29
	Untitled-6-30
	Untitled-6-31
	Untitled-6-32
	Untitled-6-33
	Untitled-6-34
	Untitled-6-35
	Untitled-6-36
	Untitled-6-37
	Untitled-6-38
	Untitled-6-39
	Untitled-6-40
	Untitled-6-41
	Untitled-6-42
	Untitled-6-43
	Untitled-6-44
	Untitled-6-45
	Untitled-6-46
	Untitled-6-47
	Untitled-6-48
	Untitled-6-49
	Untitled-6-50
	Untitled-6-51
	Untitled-6-52
	Untitled-6-53
	Untitled-6-54
	Untitled-6-55
	Untitled-6-56
	Untitled-6-57
	Untitled-6-58
	Untitled-6-59
	Untitled-6-60



